ALIGN

TREX700E

EAREZT

KXO018E03T

INTRODUCTION
AIE

INSTRUGTION MANUAL

SAFETY NOTES
ZETEFE

EQUIPMENT REQUIRED FOR ASSEMBLY
B fmat i

PACKAGE ILLUSTRATION
j2Et

SAFETY CHECK BEFORE FLYING
RATRIZ EiGE

ASSEMBLY SECTION
#3238

EQUIPMENT INSTALLATION
=R EiCEE

20

BATTERY INSTALLATION ILLUSTRATION
ENZETEE

20

CANOPY ASSEMBLY
HES TR

21

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREERERT

22

SERVO SETTING AND ADJUSTMENT
5l ApteE 5% A =

22

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PESREE B EM PIT 6 E

23

PITCH AND THROTTLE SETTING
= e R IR B PR TE

24

POWER COLLOCATION REFERENCE
REDHBESER

24

SUGGESTIONS FOR ESC SETTING
ESC #mlsaER 2 MR

20~28

FLIGHT ADJUSTMENT AND SETTING
RiTEFRZHERE

Thank you for buying ALIGN products. The T-REX 700E is the latest
technology in Rotary RC models. Please read this manual carefully before

assembling and flying the new T-REX 700E helicopter. We recommend

that you keep this manual for future reference regarding tuning and
maintenance.

FEETEREDHERHRAINER  EXFE - EABRHRIAVNESSH
M2 EENANFBRETEEE  UERITEINC2BNBEPHSINET - £/
IBIRIEZ R » EBUFRARBE > HE—TCENRBFREELDNEL - B
MEZEREEARBE  LUERBESE -



1.INTRODUCTION &5 ALIGN l//

Thank you for buying ALIGN Products. The T-REX 700E Helicopter is designed as an easyto use, full featured Helicopter
R/C model capable of all forms of rotaryflight. Please read the manual carefully before assembling the model, and follow all
precautions and recommendations located within the manual. Be sure to retain the manual for future reference, routine
maintenance, and tuning.

The T-REX 700E is anew product developed by ALIGN. Itprovides flying stabilityfor beginners, full aerobatic capability
for advanced fliers, and unsurpassed reliability for customer support.

BHTERCNER R JRESHOENER T-REXTIIEERH - FTEFHENRBTEFRBS EBETHEHRLURRTFECERM - B
A2 EMRTETREE - (FRBRETABLIREEZHNSE -

T-REXTO0E 2B B0H B ER » ARIMEFKMRIOTBEL N SFE N2 EREEOMRITELSE » T-REATO0E # BEFSEEE -

THE MEANING OF SYMBOLS iZEGiiFzinE

WARNING Mishandling due to failure to followthese instructions may result in damage or injury.
2 S ERARELEIFRE MEFERTLENYERLARERE -

CAUTION Mishandling due to failure to followtheseinstructions may resultin danger.
= ERHEBELRIFRE - MERRRITEERBIE -

FORBIDDEN Do not attempt under any circumstances.
# EEARILBERET - F2NESRIF -

IMPORTANT NOTES £ 2083

R/C helicopters, including the T-REX 700E arenottoys. R/C helico and
technologies to provide superior performance. Improperuseo i inj
Please read this manual carefully before using and make su
of others and your environment when operating all ALIGN

ersonal safety and the safety

Manufacturer and seller assume no liability for
with experience flying remote control helicopte
any control over its operation orusage.

T-REX700E EXERMILIERE - S : . 6 MLERHERAE XA EESTES SHEER
BERIC » BHZaEF LU FRET S ik

. Intended for use onlyby adults
ale of this product we cannot maintain

O}

IR TOETZE R M HEEAEMBESLSNEBEMEDL - TERZEBILETR
FiBR A B 7 #MiT LIERZE=MET RIFEH - ERSLEF QIR ARET
{0 24 70 {85 A 22 bl

We recommen eof an experienced pilot before attempting to flyour products for thefirst
time. Alocal roperly assemble, setup, and fly your model for the first time. The Helicopter
requires a cert perate, andis a consumer item. Any damage or dissatisfaction as aresult of
accidents or i
contact our di

during operati tenance.

FRMEREBE 2@ - WIEFREERE
ES BEERARFRERE - A00=%

R EmERHR

Sl FBERENFERE  TOEHABRMEl@n FfRATRE - #& BERR
BTN E RN NS gy

2@ EHAERNES - RREFREBIRE -

2.SAFETY NOTES =zsizss AULIGN I//

&c%mgu H

Flyonlyin safe areas, away from other people. Do notoperate R/C aircraft within the vicinity of homes or crowds of
people. R/C aircraft are proneto accidents, failures, and crashes due to a variety ofreasonsincluding, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage or injury
occurring during the operation or as of aresult of R/C aircraft models.

ERERURE BEFAMESCRISG  ROGHLSHAN - ASEEAEIRAEE EFEIRFEAE - LIRERZLHARE - BT IES
HRITEAEERES AIRENEN  FROSBULIERTZE - IF ISHERABMSHIOEN 2EX -




"M LOCATE AN APPROPRIATE LOCATION EgtEm) B A 2%

=

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your

model. For the first practice, please choose a legal flying field and can use a training skid

to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
1wind snow or darkness.

ARROEET—ENRE - HHNOBETESCRKIL - %mmﬁﬁﬂﬁﬁmi%f EEET

mﬁﬁﬂ FERRTBBRGT - DETEEESIEA - S8 - B - %E$ﬁ~ﬁ$
%#fﬁgﬂgwxgﬁmmeimxa@ma@ mﬂﬁ%ﬁ %M%ETTE%&%E%
E%%ﬁﬁ%%ﬁﬁ%%ﬁ%%ﬂ fﬁwm%ammeEmﬁ XiE a0 E i -

BAOETM - IEFBSXETRIE LIERAERBENZE -

[ "Fe| PREVENT MOISTURE i2s33iRiis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.
EFEASHOEDFZHENE FSHEAEN » PTLILEBHNBLARIKR  BEREEE
MKEGEER  BLEKREABBANENMENBEREFSHNEMS|I BT FEHE BN !

E°F"| PROPER OPERATION /)R &{EHEAESD

Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

-@ﬁﬂ&LmL‘&ﬂmﬂWﬁ$TﬁW‘ SFACIHERBER!
- mEmlEEFRARIE F2BSFEA ﬂ%ﬁFJﬁE% ES

A"ENS OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT EeEEiz 2

Before turning on your model and transmitter, checkto make sure no one else Is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,
tuning, trimming, and actual firstflight. (Recommend you to practice with computer-based
flight simulator.)
ZRTERTE - BiEDESEAABBEIG) F15 Fi&
B CE 0 AT 8 S O 5 R 0 MR AR R 1R R
BB SR IERTE MO iR, T FEiE s
ERBREE RERSFIESE AR LV EEES)

AT EAHAEEEEERN G GRS
Tm%m%ﬁ% EHHE  » EEEE

154
0
T4
%m
i
Zf‘

"i"2' SAFE OPERATION 212/

Operate this unit within your ability. Do not fly under tired condition and improper operation

may cause in danger.

FRECENAREE —ERMEENRIFECERHE  BRES - BHENMIHAAERE B
AR OEERES -

AN ‘ ALWAYS BE AWARE OF THE ROTATING BLADES ;Zg#@ T

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

SESBTIRREREENG  )BRLERTONYE - UERSHBRBRIEE -

CAUTON| KEEP AWAY FROM HEAT &gishs

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EREREIEEL PABEINRECR ESTEDXREEVE  BLERE=MHAME - OE - &
EREEEAMEFERIBRBIENTEE -




3.EQUIPMENT REQUIRED FOR ASSENMBLY Ef&x&f# AUIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY B EZER E 558 R

Transmitter

(7channel or more, helicopter system) Receiver(7-channel or more) GP780 Head Lock Gyro Combo Li-Po Battery Charger
0T (CEIoLL B R i B e R B ) CPTR0RIE T IR A8 (GP TR0+ 0S650) Li Pominamss
DS610 Digital Servo x 3

DSE102 {11 {TEEE x 2

Dial Pitch Gaugex 1pc CNC Metal servo horn ESC(Li-Po12S80A or more) |22.2v 65 4500~ 5200mah LiPo Battery x 2pc
HEESTUIREEAR « 1 CNCEEAREEmARE x3 Li-Po 125 80ALLFESC x 1 222V 65 4500~5200mAh Li-Pogesh x 2

]

N
ALIGN -

690D Carbon Fiber Blades x 1set
690DHER T HEH x 148

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY Bis T

Scissors Needle Nose Pliers
ELpA 2 0)8H 2l
Hexagon Screw Driver Philip5ﬁ5crew Driver
SRR T TFRMET
3mm'2.5mm/2mm/ 1 .5mm 3.0/ ¢ 1.8mm

(/4

ALIGN

690D Carbo fiber blade x 1set

6O0DMEHE e » 148 700HT3

Aluminum Tail Boom x 1
moEEE X1
CarbonFiberTailBoomx1
i EE x 1

RCM-BL 700M Motor x 1
RCM-BL 700N | F55E x 1

700HZ

700HB4

700HG 700NH

700HT 700HT1
700HB2
700HB3
700HB5




5.SAFETY CHECK BEFORE FLYING misizsssess AULIGN I//

CAREFULLY INSPECTBEFORE REAL FLIGHT sERB#HiTRITAIZEEHHE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

77 Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first, and then turm on
receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter. Improper procedure may cause out of
control, so please to have this correct habit.

77 Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for interference and
broken gear.

77Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts. Carefully check main
rotor blades and rotor holders. Broken and premature failures of parts possibly cause resulting in a dangerous situation.

77Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

77Check if the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and result out of control.

77Be sure to use the carbon fiber main rotor blades durable with 2800RPM(or faster) 690mm length. Please do not use the carbon

fiber main rotor blades with durability lower than 2800RPM and wooden or glass fiber main blades to avoid any unpredictable damage.

* BRMITHEERBHFEENERLSETHEOA > LRRISSROANZS -

* 5 AT BUTE T % 5T M ERIE I 0 B 2 71 RS0 T DUARES -

* RS ATIE REPIEIR LA MRBIE Y - BNEENH - TEWM 0D 2ERBEILE -

* RIS L BT E R MRS - DM S RN  FRSENNER - BMEEHBENNG - F
BEFILSELLNES - HECSRLANTS - BENERNZE -

*WHBEXETEFRDSEHIELSES  RADLSSEE  TREERBNHIELSET S NHSNBR -
BRI -

* RTARBEERY UEROEHNRE - BREEREFTEWERNEY - SERS LIRS
T NEERTENEEAMERERT > BEENATHEBNRE - 18  SARTANE 2
Rze -

*BEFENERELSERRMEY - BEOSSEELTY - 5SS EMRE 78

*ERTHRERERLSETFR - MTOHEHNRGOMT - TS

o 108 R 5 ) 68 O 88 32 00RPMBA L 20 69 0mnfR [ B eE - MRS

Standard Ec

PR 5T MEIR - R EHRABS

) {o) iR 28 7% | 2 A O IR ER

k [E SR EERD SR - 18
oF I B B IS T T LUE

700HB2 700HB3 7T00HE4

—_——m

Aluminum Tail Boom x 1
BoEREx

Carbon Fiber Tail Boom x 1
EREE1

7T00HT3 7T00HZ 700HBS

L

700HT1

RCM-BL 700M 510KV Brushless motor x 1
RCM-BL 700M 510KVERISEx 1

When you see the marks as below, please use glue or

grease to ensure fiying safety.

RELTHRZBESE » S5 LB IR - LIEFREREZIUEE -
CA : Apply CA Glue to fix. Grease|  |pag | |3 cA
R48 : Apply Anaerobics Retainer to fix.

T43 : Apply Thread Lock to fix. Grease Green Blue Self-furnished T43 Glue width: approx. 1mm
OIL : Add Grease. iR e B REURGH  TOEEEEHIm
RE{; ': %%gggﬁgﬁmgﬁﬁ R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 : {BREHE a small amount on screws or metal parts and wipe surplus off.
OIL : NIESEm When disassembling, recommend to heat the metal joint about 15
] ] - Seconds. (NOTE : Keep plastic parts away from heat.)
When assembling ball links, make sure the "A RIB ABWNSBMENR QUMK BEW - TIREHE - BSGHNEBNINE BEL
Characier faces orsidase. DEFH - DSHBEHTFERIHRE - RIS EESEMIEN 157 -
I RBPREIRRER - AFEHRN - CEIR ! BREFRRETER)




6.ASSENBLY SECTION #8388 ALIGN I//

700” H1 A Apply alittle amount of T43 thread
, lock when fixing a metal part.
- W R T AR ERT (EE
C@ Bearing
Linkage ball A(VI4x5) e o1 9xamm
EEAMOE (g Sx2dmm) x 2 =
Thrust bearing
7] L HEER T
] ¢ 10.2% g1 8x5.5mm
@ _\\I
Thrust bearing ; :
L0 E( o 10 2x0 18%5 5mm) x2 Spindle bearing spacer
o Tme d 10 g 16xTmm
S— Obverse of bearing
Bearing facesinside.
kiﬂiﬁ(mmxmwxﬁmmsz J HEEMEOSEM
__-- .
Metal main rotor holder
B0 10x o 19%5mm ) x 2 I 1 B
&CAUTION
1 T B
Spindle bearing spacer
EECHEE O 10 a1 8xTmm) x 2 )
Apply grease on thrust bearing.
Main Blade Fixing Screw \FFEsECE RED
1 A 4R {}
‘Socket collar screw l]
BT 4 7 B R OV 532mm ) x 2 (wnﬁ dy a:_isanbled by Factc!ry
= Before flying, please check if
7 5 Smaller ID D -
@] e L the screws are fixed with glue.
~ Thrust bearing || ¥4 FEEETN MG » 8—RRITEEELRE
M5 Nut S S A Tetern -

L MoMnEEEReS x 2

' 700NH1A
Pt

700NH

/MLH@ I:a__c:ﬁg%gn the top

Metal main rotor housing
i B WE E

Apply grease
F R

O

Collar screw

B EEEMEd Emm) x 2
S iy

' 700NH2A |

Feathering shaft sleeve

WHEES
p10.2xp17=2Tmm

Feathering shaft

| i Eq
[ N I g7 10108 Smm
| Damper rubber
WHERE I g
Pin @ SS9 177 mm
ETHEFEEDSH
N 2 5x35mm ) )
Feathering shaft sleeve Spindle bearing spacer
o 10x @ 16 Tmm
Collar screw
i EHE B
M Ex1Emm
Damper rubber
. WEEE 021 TxTmmlx 2 y




-~
o

OONH2 |

y

Apply alittle amount of T43 thread
lock when fixing a metal part.

BRENEERTARRERT BRE

©  [jm

Socket screw
HEMTAEHEMIEmm) < 4

M4 Sat screw
M2 EER EAM 4xdmm)

Flybar control rod

I W AR AR
fSxg 4.5%7mm

Linkage rod(B)
(BN 01 2Ex22m

Ball link
AT x 4

M4 Set screw e

MALE AR
M dxdmm

=
.-"-"'
.-"-’-'J

Flybar rod
TR
f eET0mm

Metal flybar contral arm
i BT R A

. ~

© ||

Mo

Bearing

B a4 0 10x4mm ) x 2

Bearing

BRI a3 TH3mm) x 4

Bearing : :

RS g 11 2% g1 0xdmm) = 2 M4 collar screw | I |

HiT REER SRR i
@ D 1 41 0mm | I l Metal flybar seesaw holder
i TETEEAEE E
Collar - |
RS ESRE (o 3 04 81 Smm) x 2 T~ | Collar
' ESHIHEE .
[:- | o3 g 4.8% Smm Bearing
. " g
Linkage ball C(M3x3.5) o 3 @ T x3mm
IIEC M3x3. 500 0 SxB.5mm ) x 4
Washer
(©  ( — A 7
. 3% g4 Bx0.3mm

Socket button head screw . o

S BRI TR M 31 2mm ) x 2 g%farlng _ Socket button head screw

i d 1 Dxdmm Eeg?"ng H%ﬁﬂ:‘*ﬁﬁiﬁ

@ :“ poxg 11 2% ¢ 1 0xdmm

M4 collar screw

YATE EEEY EEAT A5(M 4 x10mm) x 2 g«gsher
©

Washer

L Folla3xg 484 3mm) x4 y.
-

: Assemble linkage rod (B) hefore
- | assembling flybar control set.

Socket screw || EETER LT ELEEEE -
B TP 7 R . .
M 3xemm ~. Linkage rod(B)
H“‘m\ Approx 45mmx 2
T EiR(BjEndsmm x 2




700NH4 | s s

BRENEEETIEAERT BRE
© [

Bearing
B 3xg Tx3mmlx 4

O

Bearing
BRI e 2x o 5x2.3mm ) x 4

© [

Socket screw
PIEMTEEEM 2:Emm) « 4

Socket screw
©

| BIE M7 B
M4 xS mm

Socket button head screw
P TR G (M3 2mm) x 2

©)

Washer
Tl pdxgd48x03mm) x4

©

Collar
FEMTE R E(n Jxad Bx1 . Smmlx 2 )

\
fi

M

Socket collar screw

700NH4A | B e
Socket scre

4 : EEAT G

Oﬂ_ M 4x8m m

Linkage ball B(M3x4)
EE Ml ax12mm) x 2

Set screw
B T TR (M A B mm ) x 2

By
1 8x p12x212.5mm

|

| P
| Main shaft

|

Socket collar screw
HEMTEHBEGHEM424dmm) 1

[ ~ Y
©
M4 Nut
HATTEE SRS x 1

700NH5A
©

Linkage ball B(M
IR M3 (g 5% 2m

3G Flybarless system
uses 700FL Main shaft.

Standard Flybar

system use 700 Main
shaft.

SGHR T i R 7R 2 FAT00FLE W
FIURAREBRETOEN

M

CAUTION

Socket screw & i B
R PO R |
M2xSmm Washer Already assembled by Factory. |
EO M Etall_wad"out base Before flying, please check if |
¢ 3x ¢ 4 Bx0.3mm L oL the screws are fixed with glue.

[FEiE ol - B— RiTRIE
Collar [\ -

FHERIRMESE LB ISER -
ESEHTHE

p3xgpd4.8x1.5mm

PR G N £5 o ( Linkage ball B(M3x4) "~
P W\ RUATSS Iy R BB (M3

o S5l 2mm

Radius arm
Radiusid {7

i - =t
TEBELHIES
Bearing
L3:p2 4

§ 3K @ 7 XK3IMm
o

3 Linkage ball B(M3x4)
g 3% g 4. 8x0.3mm

EREER (M3xd)
251 2mm

Socket button head screw

# EEMT A
© M3x12mm

Linkage ball B(I3x4)
ER EBE (M3xd)

eSdamm . 700NH5 |




700HZ2 |

=

Linkage rod(A)
A 1 961 dmm x 2

Socket screw

BEA RS
M 3x10mm

O

Linkage rod(C)
L FACY n 1 96xS6mm x 2

700HZ2A |

(@Y

Ball link
B =8

700NH2A |

|
{@[r-

Socket screw
FEIEAT A HM 310mm ) x1

M3 Seot screw

MALE A
M35 mm

<«

““'-\,_‘

Flybar paddle
T

700NH
©

M3 Set screw
MIIEA S (M3xEmm)

Approx. 33mmx 2
EARA)EI3mm 2

Linkage rod(A)

Linkage rod(C)
Approx. 75mmx 2
B2 (C)E075mm x 2

(s

Linkage rod(B)
Approx. 45mm x 2
E12 (B) #045mm x 2

Apply alittle amount of T43 thread
lock when fixing a metal part.

BHEANEEETAR IR GRS

y

Head stopper
E 5 T iR 33

22mm

Approx. 207¥mm
#200mm

Approx. 207mm
#207mm

I

Flybar paddie
T M

Make sure both sides are equal in length.
ER T EIEMmEREAEE -

€

Flybar paddie
BEil




700HZ4 |

700HB3A | | o
. s ™
. Motor
Frame mounting block 2 ™ Pl e=h
@-‘ REEER D- T RoMBLIooM
Socket screw
Socket button head screw < S10KY
< E TP T AR (MBxEmm) x 4 B AP AR (M1 0mm) x 2 € Fe
Motor mount D1006
h BEE T
| ’ 1 |
M4 Washer \ % 7
MdE (o dxe 10xTmm) x 2 E | | 5
m
rn M4 Set screw..;_."": T T M4 Washer
CF Bottom plate M4 Set screw ; et 4% 5
EEH AR P MRIE s (MAdmm) x 2 mjﬁﬁﬁﬁ dl oflm_-lmﬂ mm
mim
&cﬁ"g" Socket screw
— EEA B
Socket button head screw Make sure the motor mount £ Wdx10mm
== EJER P 7 TR isfully fasterner befor fastern | Motor pinion gear E
W3:5mm the motor pinion gearmount. | FE&w# -
AT EEERBRETE - B 127
HEREEE -
A g

Socket screw
B E R 4% (M3x1 4mm) x 2

© [

Socket collar screw

Bearing
173 ( o 1250 2456 x2

(©) ([

Socket button head collar screw
\ < EEP R M EARH (VBxBmm) x 8

Bearing
B o Bxo 12xdmm) x 1

©  (jm-

Socket button head sc
¢ [EBE P 7 SR B E )

\

Socket button head collar scre
= EFEF B EEHR -

M3x8mm

Socket screw
ﬁgﬁan%ﬁg?ﬁl
wramm
g
Canopy support
HWEEET

o3xebxa B 537 .3mm

Canopys
MEESEY
od.Bxg 11 %3

Socket collar screw
EFEFA A EEES
i3 x5 mm

ity

Front canopy mountingj *-..
bolt g / P
MMEEEES S
B x26mm I
e #
#'f,-*' I I
Socket button head ;| ]
screw >
< EERPIT U A 2r
M3xBmm . L plate

"

T EHME ST
o 2. 5xB0 Emm

EEA 2 HEE (MIEmm) x2

> mmsaek

ey

._\."‘-\.\_\__‘. -
Hex mounting bE:Tt'Q;:

(© [am ©

Socket button head self tapping

L .’f

- o
Servo mounting || ¢

=y

\V/

(o

sSCrew
2 T PO S TR A (T2 B 36

o]

Front

B &

ar canopy Ir
T B EE

3 Tmm
P
\

h‘" ‘H“‘--.
Frame standoff -
wmEmetE

e

e

a

ESC mount
ESCE TR

; . Main frames(L
ST Main shaft block firt 48 7T {8 17 48 L
;zm@?ﬂ Jmm
T H'"“m.h‘ Socket button head Rear canopy
T S screw mounting bolt
e . SRS R ERMESEEEE
Bearing T M@&Emm Ex31mm
L e L
__o12x0 246mm ~. f::

[P

ar screw
12 M3 xEmm) x 18

Socket collar screw

7 R =R
mm

Socket collar screw
e =

, Apply alittle amount of T43 thread

lock when fixing a metal part.
W RN E B A RARTL R E




Main frame assembly key point :

First do not fully tighten the screws of main frames

and put two bearings through the main shaft to check

if the movements are smooth. The bottom bracket

must be firmly touched the level table top(glass surface) :
please keep the smooth movements on main shaft and

level bottom bracket, then slowly tighten the screws.

This assembly can help for the power and flight performance.
MERIRELIER -

PHREHMET TEME  FALTBES_RBIERLTBY Glass surf
UEBIE TBERUVARKTRE (RBYEH BERG : & b
{RH5 E8BIREERTTEER SIS EREH - EREAKDME
ER@NERTEESREED - \\\\fw

S

aor

Main shaft
=&

Press two mainframes equally.
LT EEER e

Main frame
= 5B #HliE

700HG1A |

.
Socket screw
EE A EEH M1 0mm) x4

@ |

M3 Washer
M3%E (o IxcBxTmm) x4

© {im

M3 Set screw
W3 L AR i (M3 xdmim) x 4
L

Landing skid
B 28
200x61.25mm

M3 Washer
M3ET
odxoB8xTmm
Socket screw
B EFA SRS _. .
W31 0mm __“"“

Landing skid nut
[Eg= 5t

HaEE
o 9x325mm

2

Ap;lx(ly a little am ount of T43 thread
lock when fixing a metal part.

R O M T AR R AR TS R

M3 Set screw

A EE R
M3 xd i

10




~ 700HZ5 |
© O

Linkage ball C(M2x4)
HEC(MZxd ) (o5xImm) x 4

(eneoesssssszy
Socket button head self

tapping screw
“HEMACEEWESTZEZmm) x12

© i

Apply alittle amount of T43 thread
lock when fixing a metal part.

SRR OO i B B R R T4 3 (R

4

Elevator servo mount

F [ {3l R 28 EE
M2 Nut
\MEmg xd ) "
f,r”’z i Essrﬁag Hg%wo Socket button head
- , . self tapping screw
r ' TN S
! | T2.6x12mm
i | Linkage ball C(M2x4)
| ! T EEC (M2xd)
| | o Sxrmm
i Dl 5 CNC Metal servo horn
L ol CNCEMAREBERR
: __")J/J "'“x.\ '."., =
|
! -
e 3K CF servo plate 2 Nut

3K $87 BR FE

&CAUTIDH
* B

Socket button head self tapping screw |

¥HEEATRBE NS
TZEx12mm

DS610 Servo
DSE10EE 2

T2 Ex12mm

3G Flybarless system uses inner hole(A)
Flybar system uses outer hole(B)

IGHE T 87 R Rl 5F B A SU(A)

BB RARMERN (B)

CMNC Metal servo horn
NCEMARBREER

Useithe inner hole

e
F servo horns :
Compatible with Align DS6xx
series and Futaba servos.
FEfESEfEER
g@ﬁﬁﬂﬁmﬁﬁéﬂﬂﬂﬁ ®EutanaT iR
=— CNC Metal servo horn

o CNCEMARZEREN

+~3K CF servo plate
Ik RN

M2 Nut
M24% 48

self tapping screw
ZE R EE IR

. DS610 Digital Servo :

1.1520 ;s s standard band /1520 s s 555

. 2.Stall torquelni=i7 :9.6kg.cm(4.8V)

12.0kg.cm(6.0V)

3.Motion speed/giFit = : 0.10sec/60 (4.8V)
0.08sec/60 (6.0V)

4.Dimension/=1 - 40.3 x 20.1 x 36mm

- 5.Weightl=® :52.2¢g

11




~ 700HZ5 |
© (O

Linkage ball C(M2x4)
HEC(M2xd) (o 5x9mm) x 3

(enenssessessy

Socket button head self
tapping screw
“HEHEMAAEEWEMSTIEZmm) x12

i
M2 Nut
\_MEL];!;@ %3

700HB3A |

(©)

Socket button head collar screw

\ HERR 242 (M3 xBmm) x 4

Socket button head collar screw

2= EEFS R EE S
M3 mm

Socket button head

self tapping screw
= EEFASEE R
T2Ex12mm

"

Elevatorse
FE A {3 BR 38 e

4414 b

P
Linkage ball C(M2x4) /1™

3K CF servo plate
Kk T RERH

DS650 Servo
05650 ER 23

- DS650 Digital Servo :
1.1520 ;s s standard band /1520 ;s &5 % &

2.Stall torquelti=i 7 - 4.0kg.cm(4.8V)
5.0kg.cm(6.0V)

: 3.MotionspeedIig itk : 0.058sec/60 (4.8V)

i 0.048secl/60 (6.0V)

4.Dimension/= : 40.3x20.1 x 36mm

5.Weight/=®& : 56g

to be cut.

Recommend sanding the marked position as below illustration with a
waterproof abrasive paper(#800-1000) to avoid the wires of electric parts

EHRETEERETE  BEFE00-1000KETE  IMLRFRETRENE -

Waterproof abrasive paper
KD HE

®0
®®

Servo extension cable

fﬁlﬁi_l%ﬁ _E

e 120mm

Farextend the rudder serva singal cable.

FEfE 13 B 22 51l SR AR I =

DS610 Digital Servo :

1.1520, s standard band /1520, s msR#
2.Stall torque/sitimn - 9.6kg.cm(4.8V)
12.0kg.cm(6.0V)
3.Motion speed/f e - 0.10sec/60 (4.8V)
0.08sec/60 (6.0V)
=+ : 40.3 x20.1 x 36mm
2.2¢g

Servo
g, 5%

4.Dim

Socket button head

self tapping screw
ZEEFS BB IR
T2.5x12mm

CNC Metal servo
horn
CNCEMOEEEER

'*'ﬁ
<

Use the inner hole
EE NN

s
Ny
LN
&Cgﬂ!ﬁgﬂ

3G Flybarless system uses inner hole(A)
Flybar system uses outer hole(B)

ICHE & MR E RN
EEERRBERANB)

lock when fixing a metal part.

’ Apply alittle amount of T43 thread
SRk RS G (E AT LS (R

12




700HB3 |

O [

Bearing
8 F (o Sxou3mm) x4

© ([

Socket button head screw
= E BFA R E S (M3xBmm) x 2

g

Socket button head screw
[ P VAR AR (M3x8mim) x 2

© |

Bearing
8 (o 3xo 7 x3mm) x2

O W
M4 Set screw
WAL AR W xd mm) x]

O |

Control shaft collar
FENEE@E(o5xe7.5x3mm) x 2

700HB3A

(® (m

Linkage ball C(M3x3.5)
HEECIMIx3.5)( o 5xB.5mm) x 6

(-

Linkage ball B(M3x4)
IEEEBMIx4Y ¢ 3x12mm ) x 2

© [

Socket screw
R 7 4B A (M3x8 mm) x 1

©

Washer
EE(o3uo5.5:03mm)x2

@

Washer
#E(obxorx0. 2Zmm) x 2

O |

Washer
#E (o5 o7 x0.5mm) x2

QI N

Elevator ball link

T -

700HZ2

o,

O R
Linkage rod(E)
EIRE) 0 1.96x10mm x 2

O N

Linkage rod(F)
IR o196 1 0mm x 4

Linkage rod(E)

Approx. 35mm x 2
EIR(E) ¥ 3smm x 2

CAUTION
ZF B

3GFlybarless system uses inner hole(A)
Flybarsystem uses outer hole(B)

3CHE T8 HARMERASLA)
BFERAMERNINB)

© ] . HEEERE
Collar Eleva:tornballlink
TR A fEHERER
| (23x04.5x1.5mm) x2 Elevator arm
e
Socket button head screw Socket screw
ZEFEFA SRS EFE A5 EES
W3xE mm W33 mm
Linkage ball C(M3x3.5) =
Washer IRIEC M3x3.5)
E?':‘_ll 0 5x8Smm Beari ng =
paxg S 9x0.3mm ‘i ,.-""
3x ¢ 7x3mm--
rf‘
|
rol :ha!l't I
I
&
&
Washer ﬁ @
Bd o
n5xn Tx0.5mm
Washer 0 o
E] i o
o S Tx0.2m )
Washer spare for o /
gap adjustme o
HENERED P
o &
fi
o &
=) [l
i ]

ly a litie amount of T43 thread

APT( €
, lock when fixing a metal part

$ iR s MRS AR T4 R

2rmm

Linkage ball B(M3x4)

rEEB(MExd)
o5l 2mm

M4 Set screw

W || EdE
W4 = d i

Elevator
FEE

Collar
FHg

Washer spare for

-
@ gap adjustment.
@ 9 EEETEED
7 Washer Washer
E| 0O
p5x 720 2mm p5x p7x0.5mm
Linkage ball C(M3x3.5)
- TEC (M3 .=
& haxE.5mm
Ailleron lever
THERHIES
@
= Socket button head screw
M3xBm
. Bearing M
o5xa 9x3mm Washer
¥ d
o 3% 05.5x0 3mm
Control shaft collar
iE R E
aSxe 7.5x3mm
k)
Control shaft
i R
a4 TxaSx98mm
Linkage rod(F)
Approx. 130 5mmx 4
ERF# 130 Emmx 4
97 Smm
. >
(
T10mm

13




Front drive gear assembly

Bearing

oS o 13xdmm

FE 195 &) 15 #n 8 1

700HT1

H"m Tail boom mount(R)
D EEETEE )
|
l! < 8% 0 5% 0 13xdmm) x 2
' ’ oo e T 3xdmm) x
Lon umbrqlll'fga:r
s _|
24T -~
L~
_ _ Bearing
Bearing Hex mounting bolt 8 & 0 12x 0 18xdmm) x 2
& PR - :
o12xe 18xdmm -~ o 2 5x60.5mm
.-'-{-"'

sembling Umbrella Gear :

e note to push the gear
end at afixed position,
e sure the gears mesh
h other smooth.

: glﬂsﬁﬁﬁ BIEZEA » L

Tail boom mount(L)
EEEEET

700NT2A |

lock when fixing a metal part.

, Ap;la(lv alittle amount of T43 thread
SR AREEAT I M R A AT 43 (R

p

Socket button he
2 E R EE (VR

(©  (m

Socket button head screw
“EEFEEESNGEmm) «6

Socket button head screw
= H EF_IT:E!IRA

M3x6 mm

Bearing

8 Ff o Bx o 12xdmm) x 2; Socket button head screw
3 MM T AW
M 3xEmm

Torque tube drive tail unit Control arm mounting bolt

FE B & E =555 EEFEE EE
o271 Bx o 27 xdBmm Gxldx20 5mm

= “‘x‘

~
Collar Ny Socket button head screw
WigEERE o EEERSESM
o 12.4x%e 18x10mm = M2.5x6Emm
T .
.-"fﬂ-.- - 1-“\"-\.

Metal plate (R)
EERESRIE
o 1222 5x37 mm

Tail gearbox aluminum standoff
EEREESE
o bB.5xe 329 mm

Metal plate (L) Bearing
= T AR o=
o 12x22 537 mm obxo 12xdmm

14




700NT2F | 700NT2C |

700NT2D

T | (@ (e
Socket screw
B R R R (M3:B8mm) x 2

]
ORIC

Thrust bearing
\E M (o Sx o 10xdmm) x 2

Socket collar screw

© |

Washer
ZT(o3xcd8x3Imm) x 2

@D

Bearing
B3 o 3xo 7 x3mm) %

©

Bearing
8 Z (0 Sxe 10xdmm) x 2

©)

Linkage ball C(M2x4)
BRERC (M2 xd) (o Bx10mm) x 1

© | Emw

P M 1846 (M3x20mm)

%1

Collar
Washer s L a3 (0 310 5. 259 5mm) x 1
EE] o 3xe8x0Bmm) x2 .
i ]
M4 Set screw m;?g':‘é’;
41135 4% i (M xd mm) x 1 L )
Socket collar screw
EJE P S 8 9% 44 (M3 x16rmm) x 2
. iy
&cnunou
F =
Aim tail rotor hub at the concave of tail rotor shaft and
fix it, please apply a little glue on the set screw.
FENE SO TE) R EE A 00 Bk - AR LR R -
Assembling Umbrella Gear : Please note to push
the gear to the end at a fixed position, to make
sure the gears mesh with each other smooth.
EEHEE - FEELAEIER  LBEERSTIEE -

Tail rotor control o 4.8x0.3mm

i L Linkage ball C(M3x3.5) Bearing holder M3 Nut
1738 C(M3x3.5) ERENFE VI3[ 4248
o 5xE Amm

M2 Nut Bearing

242 42 s

o3 o7 E3mm

Collar
EEELEEE
o dxad 9x5mm

Washer
E= 3|
o 3% o 4.8 3mm

Linkage ball C(M2x5)

ifEE C(M2xs)
aSx10mm
Socket collar screw
B 5 [ B =R
I3 x20mm
&CAUTION
T =

haft

B RS

(o

Collar screw
B AR G (M2 8 mim) x 4

© [

Socket screw
B EFA S Em s (M8 mm) x 2

© L]

Collar A

EEIFEEASA o 210 Jxdmm) x 2
@] []

Collar B

EiFEIREEER o 2xo 33mm) x 2

© (=

Linkage ball C(M3x3.5)
IREEC(MIA3 B o 53, 5rmm) x 1

Thrust bearing

Jnkiat e
oSxo 1Dx4mm

Bearing
8 & (o Bx o 12x35mm) x 2

OH W

Slide shaft

ar A
=i IREIEA
02}{0 Fud

Collar

E:

)

arm
5m

— 1

Control link

Collar EEEERE

EEEERE

Socket screw
BB SRR
W28 mm

pply a little amount of T43 thread

, lock when fixing a metal part

iR N DS MG EAE AR TAS R

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.

+ fEF AR CARR L i B IR SREN T - MRS IO iEE Beia -

IRERSR N BRI

After complete the tail rotor assembly, please check if it rotates smoothly.

(If not, please properly adjust the part gap.)

ERHEEHERAEARSERETEANFRUSRRAZSREZHER) -

Socket screw
B EFA S EE
M3 =2 mm

E= e
o3xo8x0.6mm

&C{&UT 10N

.ﬂ.pﬁl}r grease onthrust bearing.

I:'> ?;
[lN]

Iarger 1x]

0 UG "I'ill rr_lt_cr hal der

il rotor holder
G % P

Bearing
L]
o5 10xdmm

M4 Set screw

WA | R
W4 xd

Tail rotor hub
FENE S THY e
o 10%39 . 6mm

Socket collar screw
EFE A S =
W31 Emm

T 3K CF Tail blade

3k i S

15




Already assembled by factory,
please note to check again.

EMETA - EHEUB TS -

M3 Nut
M35 824248

_~"Tail control guide
~ EiEfFE E8

e 3K Tail boom
KRS
-~ . 785mm
Ball link -~
Eem
< Tailrudder controlrod B

T EREIEREITD

— e M3 Specialty washer

When assembling into the tail boom, please
Socket screw | apply some oil on the surface, to make it

B 38 [ = R smooth during the assembling and keep it
M3x14mm vertical with the torque tube for smooth
rotation.

FAEERR  AEFERES - LESRZIERE EEDI
HESMFERNZE - AEMHEIEE -

Torque tube
= R o 4%

When assembling 5
the tail boom,
please aim at the
fixing hole ¢ 5.
#AEEMNBETEIY
EEE o SEEIL

Socket collarscrew

BEEF B EES
I‘u'13x22mm

e M3SHRET
UBXD szmm

oy

3K CF Horizontal stabilizer
3Kﬁb‘iﬁ1h:|3ﬁ

L — Specialty washer

Before assembling, please wrap
Tail boom brace end | the tail boom with a scotch tape
EXEEER (Thickness 0.03~0.05mm)

to avoid the mount slipping.

= HEAE A EEEE 0. 03-0.05nnE)
BREEE oL ETEEE -

3~ e M35 2
ﬁ Stabilizer mount [Upper] , ’Socket st

o 3% B mm
HEREFEL J EEREE
_f M3 x2Emm

Tail boom brace
EE iy

' 700NT1A |

© [ Do

Socket screw
EEAE2ER M dmm) x4

O

M3 Nut
M3irEs e x 4

700NT2A
© L

Socket screw
B B8 R 4B (M3

l

M3 Specialty washer
\ MIETE ET (o 3xe 8x2mm) x 2

700NT2EA

© [
Socket screw
B A0 B i MA 1 2mim)

© [:n

Socket collar screw
B EE M 7 B 48 (M3 x22mm) x 2

m

M3 Specialty washer
M3SFT B E T o 3xe Sx2mm) x 2

©) |

M4 Washer
\ MdE= S (o dx o 10xT mm) x 2

Socket screw

E B SRR M4 Wa
W 2mrm VA2 3K CF Vertical stabilizer
5 %0 MM EER
Tip for t b
Please app AQ g oh the torque tube, avoid CA glue adheringto the dust
coveror it the be gstuck. When assembling into the tail boom, please apply

some oil ontf

EA LA R CA G 8 3 2]
e HEER RS

g holder and press the holder into the tail boom horizontally.
i MECASEMBHMEZNEHMEFE - GFAEEFRE - EFEWERENEFEEE

- EO =R -
Bearing

i =
oBxo Tdxdmm

Torque tub
<O /@?éga”m?ﬁ” ’

oil Neutral point
HE oftorque tube

o EEEMONE
2 <k

A W _._._.___._._._.___'\}Y._._.___._._.._.i_i._ LIy
A I\ - e
|
!
Tube fron : Tube end
Al i p = i
26cm 13cm 13cm 26cm
264 7 13a49 1344 264343
Spray Silicone oil inside the tailboom Torque tube bearing holder
ERIER 2 RN
o Tdue 207 x13mm

700NT3BA|

Ball link
ERE x 2

16




lock when fixing a metal part

, Apply a little amount of T43 thread
SRR A0S 1 MR Ra(T AT R B

Socket button head collar screw

2EEFR SRR EES
W33 mm

Socket button head collar screw
2 H IR R W EAR
NExEmm

700NT1A |

[[©@) [
Socket screw Socket button head collar
EEE P R AR (M Zrm) x 2 screw

L E TR W8 (VM3xBmrm) x 8

0 | © [

M4 Washer Socket screw
M4% (0 4x o 10x1 mm) x 2 EE A EE A (MEEmm) x 1
b M

-

M1 Main drive gear CAUTION
screw ﬂé%ﬁﬁ & R
VB R AR Already assembled by

Factory. Before flying,
please check if the screws
are fixed with glue.
FEEETAR » S—NRITHRE
FERIEMESE EEEEE -

Apply grease M1 Autorotation tail drive gear

o M1E g =
104T

One-way bearing shaft

HOoMEE
o 1252 15341 Emm

Please note the direction
of bearing.

EEEMESH

One-way bearing cover
HOWE L=
o21xe 15.8:26mm

One-way bearing
FEFE (o 150 2301 mrm) %1

© [ j—-—

Socket screw

Before tightening the screw, please rotate
the bearing and check the concentricity of
the bearing. Then apply some glue evenly

BB 8 (M2.5x8mm) x 6 . . . > .
Bearing - One-way bearing mount on the screw and tighten it firmly, to avoid
the bearing stuck or heavy load at one side

8 EO M M

Socket button head FEESTREB DN EEIE BTE - SIS
B RO X6 By e Egtﬁ%ﬁﬁﬁﬁggﬁf SERERaIRATH
2 X0IMIM

17



B T Y

A

.

Apply alitdle amount of T43 thread
’ lock when fixing a metal part. Socket collar screw
EHERRERERTDER G @S | o SEEEE I

M5 Nut

ol
o =%
T E
2E:
825
)
gt
J o
Standard Equipment : <
Main shaft spacer(1)
R - = s(1)
o 12x o 16xTmm
Spare part : Main shaft spacer(1.2) D E
Main shaft spacer(0.8) —
Main shaft spacer(0.5) '
e s = (1.2 o12x 0 16x1.2mm
= (08) o 12xg 16:0.8mm
=#E A 05 o 12xe0 16x0.5mm

. After assembling the motor pinion gear and main drive gear, the ;
' horizontal distance must be within 1mm and keep the gear mesh at

aproper distance.

VB §4R B

39.5mm

 MEORNIERETETIEMATEA §RSMORSHARMNE

When tightening the main blade fixing screw, please tighten it firmly,

but not over tighten, or it may cause the damage of main blade holder
andresult in danger.

HEZRENEBMEISESREND AN JESH=NNEESHE  r MOENRE -

690D Blade 7T00HBS ‘
BA0D= s
P
Socket collar screw
EBERA B EEEMS (MxZTmm) x 1
M4 Nut
| VIS B8 x ] )
700HN4A |
4 - ™
A
£ in shaft spacer(0.8)
E PEEEEE 0.8
— o 18x0.8mm b x 1
[ o)

Spare part:
shaft spacer(1.2) Main shaft spacer(0.5)
=gk (1.2) i - =k (05)
o 12x0 16x1.2mm) x 1 (o 12% 0 160 5mm) x 1 J

M1 Main drive gear set

M 1=z 8

T o
| " | ”I|I| |||||II|

Socket screw

EEA D EHESES
M4 27 rm

700HZ2A

- ™)

QT

Ball link
ERE x4

700HZ2

O —_— LRI

Linkage rod(D)
EIR (0) o 1.96x33. 5mm) x 2

M4 Nut
MA[HE: 1248

18



7.EQUIPMENT INSTALLATION =BEkfHikES

ELEERIEEZEREIEA

lastall the battery mount

along with the battery -
tray rails.|astall the battery S@fﬁi’%ﬁ"s”" cable
maount along with the battery
tray rails. (EE= s~
le 120mm
Forextend the ESC singal cable. |f
ESCH % ®iE =M

Option= B
BrEEE

AlLlGN I//

1=

Hook and Loop Tape |ti._‘—,==l_l .5
Battery mount  ®ii® - 4
= nEER ——— —— ——

= Optionsfi
ption

Battery

=it

Option2 i

Battery of receiver

B BT

(Use when the BEC is not build-in in the ESC)

(ESCs =@ BECis i 5)

Hook and Loop Tape
(fuzzy)
B i G (M E AL

Hook and Loop Tape

(hooked)
8 i1 55 (AR

Receiver mount

Recejver
=

Option:=fx
Battery of rec -
EIESESEN

&)
D @
0
@
BEC
(Usewhen the BEC is not
build-inin the ESC)
(ESCs = @#BECIF i £)
Hook and Loop Tape
= BEiTE 20627 4mm

Hook and Loop Tape
BE it/ 20X374mm

19



8.Battery installation illustration mhz%xEE AULIGN I//

Battery installation illustration ESnz&7EE

e Battery mount
= BMEER

Hook and Loop Tape
(hooked)
BE i3 36 (R
Hook and Loop Tape(fuzzy)
B i35G (M A0
Battery
Zith
&cgm‘gu
T =
Please fix the 2 batteries on the
battery mount evenly.
BEHEERBHRE -
@0
@ ] b
]

(Im
lih
&

[ ] n . [ ] " : l‘“_. ]

[/

Canopy nut
HWEBREHTE

nt::p*_»,pr protector

MESERLN

q
CA
Cano
#E = E RPin
i RE 18

&CAUTIDH
x B

Keep the hole position for canopy mounting
bolt horizontally to make it easierto insert

theRpintofixthecanopy.
BEFEERAUESKELIMEGE N ETHRES

Landing skid nut
Gy

20



W A ‘.mlu_
L LTI T .
B -
GE
il
na
il_..-
i
ﬁ Tail rudder contrel red B
m._.m Approx. BOTmmx 1
A ESER 301nm x 1
T78mm
l | |
TEBmm '.

HITEC - FUTABA 7CH q_mnlmm:mq _ JR 7CH qmnmmcmqlsm;:u ﬁ Battery of receiver
HITEC.FUTABA 7CHEEN SRR~ EE JR JCHEH EEETEE 4.8~ 5.8V B
| B @ 4.8-5.80
Aileron T h Throttle - T,
=15/ Bl i-r.vaﬂ..h it l- _—.mwo._l Battery
CH1 CHi i
Elevator - Aileron e — — an
B /7T & P ! e —
CHo RS cHz — © = i
Throttl Elovat e
rottle : ovator T A — ALK 1
ity oM A TS ) ] Al 2
CH3 CH3 7 channel
Rudd Rudder ] recerver
udder %0 T Gyro CENF WL
L ;ﬂ@. 7P S B RS
(CHS) {(CHT)
Gain channel wire Gain channel war
Pitch - T BERERNE - M BEREARE
ﬁumm L@%ﬁ lﬂ p._mw Vs

21

M
Z
O
-
<
44
-
1,
>
—
—
-
p
LU
=
=
-
o}
L
=
44
-
O
L
—
tl
o

7-Channel Receiver is adequate for the requirements of the T-REX heli.

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CHE) and Gyro{CHS5) contrdls.

CENFED T R EE0ME X1 1 -REGEIT B SR H0SE B Fe 3k » BF 7 HFT - ey - HE -
Bl M EE AR - TN LIRS R R 55 FE5N SRR HD PetR s (CHD) BRYRER (CHO) -

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Ailleron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

CENFRENT 365 EA0EET [-REGERF EFMAVE ST K » BR T HPT - DElE - FriEhs -
B MEERETFN - oL EE B SR 5 IR AUPE iR (AU 2) SREREE (AUX 1) -




11.SERVO SETTING AND ADJUSTMENT fhgzsa e ALIGN I//

To set this option is to turn on the transmitter and connect to BEC power.

IWIBEE 2R 385188 - 1= CRECEIRENTORETIRIE -
JR Transmitter/Servo JREjS22#iM G IREEAEH

Positions of CH2 - CHE are exchangeable, After
assembling as photo (MNote:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. If one swashplate servo
(or two servos) moves downward, adjust
reverse switch (REV) on the transmitter to
make it moves upward. Ifthree servo move
downward, adjust the travel value (+-) of
SWASH CH6 on the transmitter to make them
move upward. When the actions of Aileron and
Elevator are opposite, adjust travel values of
SWASH CH2 and Ch3.

: 02 - O G MEE - KEEEE GEE - BERERTERI
EH',;;Eaf%rm CH3 120 BB - FEPUEIE PN LF - & - F RO

B ETEE T 20T - AEEETE0 8 FRE RV EE iR

®ii L SIEARBEGE MBI - mEEERE WA 6
{TIEBEESE - SEREENE L TE - FINEFEEHEW
F20F - EEEE SWASH O - CHI (TRRESE -

Aileron : CH2| Pitch : CHE
B : CHE 1436 : CHE

Pitch : CH6 | Aileron : CH2
1R5E - CHE BI%E - CH2

Positions of CH1 - CHE are exchangeable, After
assembling as photo (Note:Set the transmitter
under CCPM 120 dégrees mode), pull throttle
stick (pitch) f one swashplate servo
(or two servo downward, adjustr
everse switch | he transmitter to make
itmoves upwarc Servo move
d, adjus el value (+-) of

n th tter to make them

ons of Aileron and

or al avel values of
| CH1 ane

D HEE EEEEE(ET - BEBERER
=REE ) P EIR(Pitch) i L% - 538
RIE i+ T A0 - 3R e a0 B RRE (REV) i
B SEERE AN S - R EnE

SHICHE (T2 o0 E S8 « AR AT 4 E 268 - BN
"’, sENTHENT - B##E% SWASH CHY - CH2 {TERBESiE -

Aileron : CH1| Pitch : CH6
&% : CH1 4886 : CHE

Pitch : CH6| Aileron : CH1
12 : CHE EIE - CH1

12.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING ks#RREruzsnenz ALIGN I//

Recommend to choo w T Revolution mixing(RVMX) mode on the transmitter, then set the gain
switch on the tra - 2ad lo . The gain setting is about 70%, and after transmitter setting, connect to
EEC power to :

Note : When tur ouich tail rudder stick and the helicopter. Then wait for 3 seconds, make tail servo
arm and tail serv i es), tail pitch assembly must be correctly fixed about in the middle of the travel of tail

PEGRE R « R Sa9Es NIER (B EAR IR ZEIRT « AT 385128 R RS BRI IRIRBU R IRERT - BERH /0% A5 - 356
B ELESTAR T LB BT HERE -
%iﬁ%%%%ﬁa RO ARIAS - F5IRIBREN TR RORER R RORSHMN 00 - BieREHHEAEEEREEMTIRIDRIIE - &)

' TAIL NEUT TTING EdiT8E8E | HEAD LOCK DIRECTION SETTING OF GYRO
After setting Head Lock mode, correct setting position of tail servo and tail bR RN T a2 T - - - -
pitch assembly is as photo. If the tail pitch assembly is not at the neutral To check the head lock direction of gyro is to move the tail
position, please adjust the length of rudder control rod to trim. counterclockwise and the tail servo horn will be trimmed

clockwise. If it trims inthe reverse direction, please switch
BB TG EQEBENEPichZHlCEESENE - SEPitchEflExEPEEHEE the gyro to"REVERSE".

@R EEREL - RRERESGER SFERDEISEED  2AKREEIEEEE
TF » [ [0 58 bR AR S S T 1 6 BA RIS IF -

o

Middle tail [ﬁ_
pitch assembly. T i
FE Fitchi | 8@ O

- :1& =
L e |
' Tail moving direction
hi EEES 5
l\P‘
Tail case set i :>
EEwWE Tail servo horn . . .
& (G Trim direction for

tail servo horn.
EOEEELEDD

22




13.PITCH AND THROTTLE SETTING Eieiznsria AULIGN ///

GENERAL FLIGHT —fig {7181,

GENER&L_FUGHT
—RERITIRT,
Throttle Pitch
iHFY 1% 75

100 High speed
'_GCEE?EDE +0°

8%

GO%Hovering

Stick position at hlgthhrotlIe1DD%fPltch+ﬂ BN 8E +0

AR R/ BPI100%/Pitch+107

o T T I B )

A0

=
=]
=
i
[*R
?
(]

100%

Stick position at Hmrermg,r’T hrotlle HW Pltch+5
EARER SBPe0%/Pitch+s

Stick pusltnn at hwr’T roDWPltchDrw -9
HEARIE R BP0/ Piteh(~-2

3D FLIGHT 3DiFE T2,

| IDLE 1:SPORT FLIGHT |

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high. I

. Throttle Pitch
—— ivsl il e
+10~+12" 5 100% +10~ H12°
P | = 4 0%
3 T4 +3
2 EO%
i B5% 5
l - 0068 -
& 'Iih |iy WY :
n at hig 0 a/Pitch+10= +12° 90% :
HFS 1O I“+1--+1 2° o [T | !
] 2 L6 — : :
8% - . , : :
| | f l
i 2 3 4 0}
Throttle CurveiSimple Asrobatic Flight)
- O TR HPT HE
; S I
Stick position at mlddleﬂ hrottle BTJPIIC -
iR SHPIE0R-65% Pitch O IDLE 2 : 3D FLIGHT|
. Throttle Pitch
ifrg 12ip
100% High o .
5 100%z +10~+12
85% Middle .
3 85%Cn 0
100% Low b
1 100:::..-":‘1& '10"‘"12
Stick position at hwr’T hrottle 100’:5!P|tch 1D~—12 i
AR R/ SBPF100%/P1tch-10~-12° i
‘&munnu 1.Pitch range : Approx. +13 degrees. .
2.If the pitch is set too high, it will result in shorter fight duration |
i

and poor motor performance.
!

| SBEE(Pitch) #8/T124] +13° 1 2 3 4 5
2 BARIEIE - LEWENBRTERIBE - Throttle Curve(3D Flight)
3. N REUSSBRNBEST  BREEBANEE - AR ATR P #R

23



14.RCM-BL700M 500KV POWER COLLOCATION REFERENCE E::NBEZER aALIGN

(/4

BATTERY &t : ALIGN Li-Poly 44.4V 5200mAh

Motor Pinion Gear | Main Rotor Blade Pitch C::::' ;((_A) Throttle Curve RPM approx.
=5 1256 ‘ SHPSHn; T RIS R
el THERIGHE B KHIN HPSERiS ®iE

Hover &85 +5° 14 0/50/60/85/100% 1700~1800
690 Carbon 0° 18 85%Middlech 2200
12T Fiber Blades &
6O0RR T fE Idle 0’ 23 2400
" 5 100/100/100/100/100%
+12° 57 2200

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor

helicopter performance and reduce ESC's life and battery's life.

& 2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over

2200 RPM.

af ¢ 1 EEESILE FIGEEE IRk EAISE BT EE - A IERFEX FERENBEELEERHORE  REREIERR EBNSBHHF66 -

A2 BTMALS HILEERIESRS » FHIE RIS R BE2200RP -

RCM-BL700M MOTOR RCM-BL700M 7 5iE

Specification [ 13

A T

& 52
i @l |

(SiR
RCM-BL700M
510KV
& FS

D1006

KV Input voltage PN DC11.1~50.4V
Stator Arms Magnet Poles {58 1 2 10
Max contin Max instantaneous current & XBEREE#H 150A(5s5ec)
Max contin 4000W Max instantaneous power & 2 517 & BE00W(55ec)
Dimension Rf| Shaft 6x52x62 5mm | Weight B8 Approx. 460g
lllustration EiFTEE
Red Red+ il DC Power
| , - DCE &
| Brushless 1/ e Black-
2 | Th i
ol rottle Signal
HF 5= Black (Receiver)
AR )

The motor rotates in different direction with different brand ESCs. Ifthe wrong rotating direction happens,
please switch any two cables to make the motor rotates in right direction.

HREaEEFTERBN[EHDBEOABHEE - SHEBQIERE - FAKENE FERBNIEREIMETBENT -

15.SUGGESTIONS FOR ESC SETTING ESC #m|5iRa8 5% & 12 %R 03

ALIGN

(/4

Suggested touse 12S Lipo HV (High Voleage ) 80 Amp or higher ESC for T-REX 700E. Such as CASTLEICEHV S80ESC and
KONTRONIK JIVE 80+HV. Suggested the maxium pitch: not exceed 13 degree. Underthis circumstance will have a stable
3D flights and avoid the ESC overloading protect activate. Settingthe pitch as 13~14 degree doesn’'treally enhance the

efficiency butincreasing current, temperature, and shorten the flight time.
If you want to set the maxium pitch to 13~14 degree, suggestedto useCASTLE HV110, CASTLE ICE HV 125,
KONTRONIK POWERJIVE 120+HV, and higher ESC to make sure it works property.

24




T-REATOOE #E(F #8125 Lipo HY (High Voleage ) 80 Ampll £2ESC - {fFFHIICASTLE ICE HY S80ESC -~ KONTROMIK JIVES0+HV ZEE
RERBREDBEIE - kRE FEAISHEEABIBIRTHEMETHRBESCE I BHRE  SARBEREITAEHEEI D LASERILEH
 RMEEAER - BSAF - BEAMRTKE  SE2R/EXRERTEER13-14ER - BEEAIW CASTLE HV 110, CASTLE ICE HV 125,
KONTRONIK POWERJVE 120+HV LI F2ESC - IBERESCIEE TF

% For CASTLE ICE HV 80 series and higher ESC, please set with choiceno. 2:Set current Limiting on “Insensitive ",
suitable for helicopter mode

* CASTLE ICE HV 80 a5l FESC » 825008 & 18 Current Limiting 52 75" Insensitive "B S SR 2E -

% For KONTRONIK JIVE 80+HV series and higher ESC, please set withMode10"KSA Mode." If setas "Mode 4," the

overloading protection may activate when pitch setting is bigger than 12 degree.

* KONTRONIK JIVE 80+HV %25 LL FESC EMEREBE "Mode 10"KSA Mode » E527TH " Mode 4" » EPitch 2E A 2B O EEEE§)EE
{FEE -

When choosing the ESC without build in BEC, you will need to external BEC (RCE-B6X) and 7.4V Lipo battery.
2 P N EBE CRUESCRy. BN BB ETUBEC (RCE-BHX) 847 . 4V LipoEit

16.FLIGHT ADJUSTMENT AND SETTING R{T#{FaREREE

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{THIES S caRiEitmeT

Do a simulation flight until you familiarize your fingers with the movements of the
practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and
2. Practice to operate the throttle stick(as below illustration) and repeat
"Alleron left/right", "Rudder left/right", and "Elevator up/down".
3.The simulation flight practice is very important, please keep
hear operation orders being call out.
4.Another safe and effective practice method is to use
software sold on the market.

2. Riﬁﬂiﬁ&ﬁﬂﬂﬁﬁ#(ﬁﬂlﬂiﬂﬁ ﬂﬁﬂ'Fl) » WK
.BRROTNATHEER ' IRE1
4. SN —BREN - RREOERBS3

Move left Move right
- 8

’ Rotate left Rotate right -
TEH o
e Fly forward Fly backward
Y i - Y 3 —>

Elevator #[&/ g% Eﬁn UE i

~ Forward rotate backward rotate -,

Throttle

\ Turn left

i O

25




Flight adjustment and notice FR{TaEETE

&C%UT%)N * When arriving at the flying field.
* EMERTE

(Z)Check if the screws are firmly tightened.

©)Check if the transmitter and receivers are fully charged.
OUBRER—~EMmESHEE?

L EFEWESEENR S E -

o EL M- MR AR YA L W o i Qb o (AR s

&Cng N

If there are other radio control aircraft at the field, make sure to check theirfrequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BRERTESEMERERE - M08 E - WSAFTEAEREEE - HEHERSSHT B S AEAA B NEE -

STARTING AND STOPPING THE MOTOR &E2)fl{F1Lf&iE

Mode 1 Mode 2
CAUTION
AT N
First check to make sure no one elseis operating on the same Check if the throttle stick is set

frequency. Then place the throttle stick at lowest position and
turn on the transmitter.

BN L2 T BRI R - HERITHE SIS HPERE
FHERS -

the lowest pusmnn
TESE BPY IS 1 = 1L

% Check the movement.
* EIEHESD : ction manual to do a range test.

ON! Step1 OFF! Step3
First turn ont ct to the helicopter power Reverse the above orders to turn off.
5o B R ER 5 28 HREEIR R Bl 05 55K L iR (EBERENT

Main rotor adjustments S [jFseEe 55 qoE 7 =

&CAUTIOM v

it =

Tracking adju ery dangerous, so please keep away from the helicopter at a distance of at least 10m.
SBRYINEET JEEEE RS 1 0AREIER -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2_Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the
helicopter.

3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade is higher
or lower than the other blade, adjust the tracking immediately.

&b

ﬁ i EﬁJ: EREBRSHE I E FERECHT -
BEIE - fivilERImE - ERsHEE
ﬁlﬁ IeRFEE BN - BAEEZRE 2

=
UR—ERASIREET "ER" BIEHLS - BILATZIGEE -

A.When rotating, the blade with higher path means the pitch too big.
linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small.
linkage rod (C) for slight pitch trim.

A HESR EE) TS IANH) e R Fm kb (PITCH) 8K » ERFER OELE
B.HE SR ERE) by BERNNa) FhE B FmFEED (PITCH) B - FERRER (O B1E

Color mark &3 0570 E 125

A
AT ! s —=
s -

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking

to make sure the rotor is t:n:.'-rneu:tl'_o.nr allgned After tracking adjustment, please
check the pitch an when hover

leis a
AIETER R = e p%TﬁE?’EEﬁEE’WIﬁ @H@ﬁﬁﬁlﬁFﬁEﬁE
{ta8 ZEaN e - 1D —TPWtCh%FT{’H@H%ﬁE%ﬂC‘fﬂﬁ @

26




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #&R{Ji8FEER £

©During the operation of the helicopter, please stand approximately 10m diagonally behind the helicopter.
OfR1T05 - BT EAHEHRD0LR -

N

(©)Make sure that no one or obstructions in the vicinity.

CIFor flying safety, please carefully check if every movement and directions are coirect when hovering.
O ieEiaEhmithE28 AFIEEEY) -
CRIMITEZE - B BLIERFERFS B RTEEESES -

&wnnums‘ Do not attempt until you have some experiences with the operation of helicopter.
£ S IREENFELARTERSERERT -

STEP 1 THROTTLE CONTROL PRACTICE ;@F9&5lisEeE

Mode 1

(©'When the helicopter begins to lift-off the ground,

slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoot

1.Raise the throttle stick slowly.
2.Move the helicopter in any di
left and right, slowly mov
sticks in the opposite di
original position.

1. 1EEFHFEMPY
RGIAELE
2 E)S| M F

AT

(©If the nose of the helicopter
~the helicopter 10m and contin
(0If the helicopter flies too far a

f T

and land the helicopter. Then move your position diagonally behind

pter and move your position behind 10m and continue practicing.

BSMEIESTS VAR EEEE -
o 2

W=k
T i

1.Slowly raise w
2.Move the n ] p o right or left, and then slowly

move the ru opposite direction to fly back to its
original pos

| 2IEHEmPY
2. Hﬁ%’%ﬁ%ﬁ
RIS

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

@fmﬁﬁnﬁ stepl-3 @£§§? it CEE @S E BB S E RE N

NG - ARIBIERQZE D OMIER IS E FHERD

3 EHEnim Rz | _
©You can draw a smaller circle when you get more familiar with the actions. . /, otk
ORMENBBRIEEE - ROIUBE ) IBE - < A

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE ci#E S 5 ofliFE SIS 1E

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.

27




ADJUSTMENT OF EACH TRIM #i{7)/EfiaE
Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

FEQ~ERnO - o{ERMEEEERIE -
Mode 2

helicopter leans in

1B PSR -

EEF MMM BERINEY - 5B

a different direction.

1.Adjustment of rudder trim FEE 5 Q)i HEE
Just before the helicopter lift-off, the nose

lean left/right...

When leans right, adjust the trim to left side.

When leans left,

{HE 7 I 2 EME -
QGRS - fHEEo
R - fEE0

2.Adjustment of elevator trim

adjust the trim to right side.
HeERR/ T/ ORE .

5 [=

GHE -

38 BRI

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forw

ard, adjust the trim down.

When leans backward, adjust the trim up.

SEaiEeR

BEREE - a0

%Eéﬂﬁmﬁﬁﬂﬁ%
LHHE -

3.Adjustment of Aileron trim F5£ 3 & 5E
Just before the helicopter lift-off, the body

lean left/right...

When leans right, adjust the trim to left side.

When leans left,
Lt EF## F2EmE -
OaEEE - [WEnL
OIEBEE - @D

adjust the trim to right side.
%%%ﬁ&fﬁﬁﬂ{ﬁ%

GHE -

Mode 1

T~

Blade Trackin

Way to deal
FIR

djustment of pitch rod has not
been done.

PITCHER RE BT A F13

Adjust the length of linkage rod(C)

AR O RE

# Pitch of main blade is high.
* EHIERFIF[TCHR S

#* Lower the pitch about 45, during hovering(The
rotation should be about 1700~ 1800rpm during

the rot : . hovering).
e e rotor -k;ll'hrnttle curve is too low during *%E%%P-mcﬂf.ﬁﬁp-mcrﬁﬂ C Rl R A1 700-
overin f
. . *1?55?%5;53?3&% *Heighten the threttle curve during hovering
D“""QEHE,%”E" e B P2 e 2 PSS
T
*Pitch of main blade is low. # Adjust the pitch rod {C) (The rotation should be
: : *FHEE FIPI TCHIRIE about 1700~ 1800rpm during hovering).
e T *Throttle curve s too high during | * SBEEIT (0) (SRR HE B 23411 /00-1800P)
hovering. # Lower the thrattle curve during hovering.
*15-3‘;?%;53?3&%5 * F5{E (S 0E 70T HHE
Thetail leans to one side during *Failure setting of tail neutral point. | * Reset tail neutral point.
hovering, of when trim the rudder and | * =LA ETEE *EREDTE
return to the neutral, the tail lags and # The sensitivity of the gyro is low. * Increase the sensitivity.
cannot stayin a control position. * PLIRE BURE RIE * TN
- ElEFEROE — 8RS - W@ nae
Sensitivity of LOE AP RRESEE %
PEIREREE

Thetail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. IR B RERS [EERE
BRI HFIFER T OROHRREE -

#If the problem is still there even after tried above, stop flying and contact with your seller.

MITISELl CERR &

DA NEERER - BLENS LR TR IR -

28




Specifications & Equipment/iR & fic {i& :

Length/# 8 £:1328mm

Height/## 5 5:415mm

Main Blade Length/ & £:690mm

Main Rotor Diameter/F[EEZEEE:1562mm
Tail Rotor Diameter/EjEE B &:281mm
Motor Drive Gear/5Zegem: 12T

Main Drive Gear/F=&#§:115T

Autorotation Tail Drive Gear/EiE&) X &5:104T
Drive Gear Ratio/ggigE&)t:1:9.58:4.33
Weight(With Motor)/ZE# & (Z535%): 2975¢g
Flying Weight/£f2&: Approx. 4800g

§
=
— éi
< 1562 mm >
S HOHESEsSEARTP R S)

ALIGN CORPORATION LIMITED MADEIN TAIWAN

www.align.com.

www.all

www.align.com.

www.align.com.tw

415mm

www.align.«

1328mm

Part1 2010.Apr.so coosss



